LF200GY-4




LF200GY-4 F-01 4] H LIGHTS
F-01 %I H LIGHTS

FO1-01 XXXXXXXX i BT 4 i
F01-02 XXXXXXXX R BT 4T ¥4
F01-03 XXXXXXXX R A 14T
F01-04 XXXXXXXX R 2 8 14T
FO01-05 XXXXXXXX i A5 5 kT S0 48
FO1-06 XXXXXXXX R 26 5 T kT S0 4
FO1-07 XXXXXXXX B[ 4T D
F01-08 XXXXXXXX 5 45 s 1647
F01-09 XXXXXXXX 5 1 ds 1) 4T
FO1-10 XXXXXXXX  J A7 k] S 48
FO1-11 XXXXXXXX  Ji 2e B [ AT 7 2

F01-12 XXXXXXXX 2T

F01-13 XXXXXXXX AT AT

£
]

-
k!

T
i
I |!’

Headlight Assy

Bulb

Winker, Front, RH

Winker, Front, LH
Bracket,Left Front Turn Signal
Bracket,Right Front Turn Signal
Bulb, Turn Signal

Signal Assy.,Left Rear Turn
Signal Assy.,Right Rear Turn
Bracket,Left Rear Turn Signal
Bracket,Right Rear Turn Signal
Light Unit, Tail

Bulb, Tail Light

32.85
47
97
97
99
99
75
97
97
99
99
17.92
1.79

S

pC
pPC
pPC
pPC
pPC
pPC
pPC
pPC
pPC
pPC
pPC
pPC
pPC

= e e e e e e e e e e

T SR S S S S S S T

LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4

F-01
F-01
F-01
F-01
F-01
F-01
F-01
F-01
F-01
F-01
F-01
F-01
F-01

LIGHTS
LIGHTS
LIGHTS
LIGHTS
LIGHTS
LIGHTS
LIGHTS
LIGHTS
LIGHTS
LIGHTS
LIGHTS
LIGHTS
LIGHTS



LF200GY-4 F-01-11 4T £ LIGHTS(250CC)
F-01-IT 4JH LIGHTS (250CC)

FO1-11-01
FO1-11-02
FO01-11-03
FO1-11-04
FO01-11-05
FO1-11-06
FO1-11-07
FO1-11-08
FO1-11-09
FO1-11-10
FO1-11-11

XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX

66—

SR

BIRT B
HIRAT AT
TR AT A5 2SO
BT 7o 22 s 28
i A e AT
2 e AT
JEAEE AT

Ja F AT

AT

RATHT L

Air Guide Sleeve Comp.
Headlight Assy

Bulb

Headlight Bracket, RH
Headlight Bracket, LH
Winker, Front, RH

Winker, Front, LH
Bracket,Left Rear Turn Signal
Bracket,Right Rear Turn Signal
Light Unit, Tail

Bulb,Tail Light

22.40
32.85
7.47

7.09

7.09

13. 44
13. 44
13. 44
13. 44
17.92
17.92

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

o e e e e e e e e

LF200GY-4 F-01-11 LIGHTS(250CC)
LF200GY-4 F-01-11 LIGHTS(250CC)
LF200GY-4 F-01-11 LIGHTS(250CC)
LF200GY-4 F-01-11 LIGHTS(250CC)
LF200GY-4 F-01-11 LIGHTS(250CC)
LF200GY-4 F-01-11 LIGHTS(250CC)
LF200GY-4 F-01-11 LIGHTS(250CC)
LF200GY-4 F-01-11 LIGHTS(250CC)
LF200GY-4 F-01-11 LIGHTS(250CC)
LF200GY-4 F-01-11 LIGHTS(250CC)
LF200GY-4 F-01-11 LIGHTS(250CC)



LF200GY-4 F-02 {%#. $iZ& METER & CABLE
F-02 {3 & $7% METER & CABLE

F02-01
F02-02
F02-03
F02-04
F02-05
F02-06
F02-07
F02-08
F02-09

XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX

9 8

e

e FZ Y
TR
BERR

ARETSA
TR
PR
LibEr e S ay
{1 (250CC)

§ = \

I

Meter Assy.
Bracket,Meter

1-Rubber

Cable Comp,Clutch
Cable Comp, Choke
Cable Comp, Throttle
Cable Comp,Speedometer
Stay,Speedometer Cable
Meter Assy.(250CC)

57.50

5.38
3.58
4.18

64. 22

PC
PC
PC
PC
PC
PC
PC
PC
PC

R e e e N

o =

LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4

F-02
F-02
F-02
F-02
F-02
F-02
F-02
F-02
F-02

METER
METER
METER
METER
METER
METER
METER
METER
METER

CABLE
CABLE
CABLE
CABLE
CABLE
CABLE
CABLE
CABLE
CABLE



LF200GY-4 F-03 #2f. FF2< GRIP & SWITCH
F-03 #242 JF2% GRIP & SWITCH

11 12 13 14 15

F03-01 XXXXXXXX 72 Ja t e Rearview Mirror, LH 10. 45 PC 1 Y  LF2006Y-4 F-03 GRIP & SWITCH
F03-02 XXXXXXXX A5 5 i Rearview Mirror, RH 10. 45 PC 1 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-03 XXXXXXXX B4 2 F A& Lever Set, Clutch 11.95 PC 1 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-04 XXXXXXXX 854 2 F 4l Lever, Clutch 5.97 PC 1 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-05 XXXXXXXX A5 B - i Deck Hand Guard 4.48 PC 2 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-06 XXXXXXXX e Fim g Handle Guard,Left 1792 PC 1 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-07 XXXXXXXX A5 Fomfp 2 Handle Guard,Right 1792 PC 1 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-08 XXXXXXXX FJoi Pipe Comp,Steering Handle 17.92 PC 1 Y LF200GY-4 F-03 GRIP & SWITCH
F03-09 XXXXXXXX A4 B4 e Hand Block Guard Decorated 2.99 PC 2 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-10 XXXXXXXX s i3k Weight,Left Handle 2.99 PC 2 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-11 XXXXXXXX e R4 Grip, LH 2.54 PC 1 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-12 XXXXXXXX 2 FARIF 5 Handlebar Switch, LH 21.65 PC 1 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-13 XXXXXXXX A5 FHEFF % Handlebar Switch, RH 8.21 PC 1 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-14 XXXXXXXX 117t 48 i Seat,Greaser 5.97 PC 1 Y  LF200GY-4 F-03 GRIP & SWITCH
F03-15 XXXXXXXX TR I4 S Grip Comp., Throttle 3.43 PC 1 Y  LF200GY-4 F-03 GRIP & SWITCH



LF200GY-4 F-04 J7 Al STEERING STEM
F-04 JjfakE STEERING STEM

O

4 S

Q

O
S ©
&G | ©
|
2 1 5

F04-01 XXXXXXXX ] f2 5 5 Bracket,Side Reflector 2.24 PC 2 Y  LF200GY-4 F-04 STEERING STEM
F04-02 XXXXXXXX ] 5z B 58 <7 230 Side Reflector 2.99 PC 2 Y  LF200GY-4 F-04 STEERING STEM
F04-03 XXXXXXXX B iahsk s 1 Wire Clip | .19 PC 1 Y  LF2006Y-4 F-04 STEERING STEM
F04-04 XXXXXXXX J7kEdl & Body Set,Steering Stem 61.23 PC 1 Y  LF2006Y-4 F-04 STEERING STEM
F04-05 XXXXXXXX il ghih 2 1 Circlip, Hose | .19 PC 1 Y  LF2006Y-4 F-04 STEERING STEM
F04-06 XXXXXXXX 7 [ ] 2 g R Adjust Nut,Steering Stem 2.24 PC 1 Y  LF200GY-4 F-04 STEERING STEM
F04-07 XXXXXXXX 7 [ ke B 2B 7 Dust Cap,Steering Stem 1.49 PC 2 Y  LF2006Y-4 F-04 STEERING STEM
F04-08 XXXXXXXX ffi 7k 24 Upper Bearing,Steering Stem 8.21 SET 1 Y  LF200GY-4 F-04 STEERING STEM
F04-09 XXXXXXXX Nk & Lower Bearing,Steering Stem 8.21 SET 1 Y  LF200GY-4 F-04 STEERING STEM
F04-10 XXXXXXXX 5 b b FL %€ Hole Plug 0.75 PC 1 Y  LF200GY-4 F-04 STEERING STEM
F04-11 XXXXXXXX 7 ki b R Acorn Nut,Steering Stem 1.499 PC 1 Y  LF2006Y-4 F-04 STEERING STEM
F04-12 XXXXXXXX 7 [ 0 2 2 (3 ) Washer,Steering Stem 0.52 PC 1 Y  LF2006Y-4 F-04 STEERING STEM
F04-13 XXXXXXXX | 1epi Plate, Connecting Upper 58.24 PC 1 Y  LF200GY-4 F-04 STEERING STEM
F04-14 XXXXXXXX R B AT /7 2238 5 2 Headlight Bracket, LH 2.24 PC 1 Y  LF2006Y-4 F-04 STEERING STEM
F04-15 XXXXXXXX R HaAT 45 Ze 3 37 2m Headlight Bracket, RH 2.24 PC 1 Y  LF2006Y-4 F-04 STEERING STEM



LF200GY-4 F-05 & #s SHOCK ABSORBER
F-05 7 #% SHOCK ABSORBER

1— 3
—5
2
4
F05-01 XXXXXXXX BLFEihesse 11 Wire Clip Ii
F05-02 XXXXXXXX fifthl & ez 11 Circlip, Hose Ti

F05-03  XXXXXXXX i A5 E 4%
F05-04  XXXXXXXX #i /¢ )iz ss
F05-05  XXXXXXXX J5 i 3

Front Shock Absorber, RH
Front Shock Absorber, LH
Absorber Assy.,Rear Shock

1.94
1.94
110. 51
110. 51
137.39

PC
PC
PC
PC
PC

[ U

_=o o =

LF200GY-4 F-05 SHOCK ABSORBER
LF200GY-4 F-05 SHOCK ABSORBER
LF200GY-4 F-05 SHOCK ABSORBER
LF200GY-4 F-05 SHOCK ABSORBER
LF200GY-4 F-05 SHOCK ABSORBER



LF200GY-4 F-06 #4iRHR.

F-06 #4922

F06-01
F06-02
F06-03
F06-04
F06-05
F06-06
F06-07
F06-08
F06-09
F06-10
F06-11

2
'ill

XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX J&
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX

it FENDER & SEAT

/ﬁ\f\

7

J# 4% FENDER & SEAT

A

[P
GIEEN A TARSE
JE A
JE R R A
fi kT
7 JE T

IEEEN U
}:h*“ ‘+7]EI
Hi JE 4k (250CC)
72 Ja T (25000)
Jig LA S 48 (250CC)

Front Fender 29.
Front Fender Lining 5.
Seat 68.
Seat Mounting Bracket 4.
Rear Handrail, RH 44.
Rear Handrail, LH 44,
Rear Fender 8.
Bracket,Rear Registration Plate 5.
Rear Handrail, RH(250CC) 35.
Rear Handrail, LH(250CC) 35.

Bracket,Rear Registration Plate(250CC) 5.

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

G

=

LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4

F-06
F-06
F-06
F-06
F-06
F-06
F-06
F-06
F-06
F-06
F-06

FENDER
FENDER
FENDER
FENDER
FENDER
FENDER
FENDER
FENDER
FENDER
FENDER
FENDER

R

SEAT
SEAT
SEAT
SEAT
SEAT
SEAT
SEAT
SEAT
SEAT
SEAT
SEAT



LF200GY-4 F-07 %/ COVER
F-07 #iGfF COVER

F07-01
F07-02
F07-03
F07-04
F07-05
F07-06
F07-07
F07-08
F07-09

a

XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX

y I NN

6
SR
i FRAT S AR
EeRLiV R
AR R M
i
IR
FEREEN
F Ak
R

'v |

8

Air Guide Sleeve Comp.

Connecting Block Of Headlight Bracket
Cover,Fuel Tank Right Decorative
Cover,Fuel Tank Left Decorative
Cover,Right Side

Cover,Left Side

Body Cover,Right

Body Cover, Left

Cover Comp.,Tail (White W4)

PC
PC
PC
PC
PC
PC
PC
PC
PC

o e e e e e

o = S

LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4

F-07
F-07
F-07
F-07
F-07
F-07
F-07
F-07
F-07

COVER
COVER
COVER
COVER
COVER
COVER
COVER
COVER
COVER



LF200GY-4 F-08 344 FUEL TANK
F-08 jififi FUEL TANK

F08-01
F08-02
F08-03
F08-04
F08-05
F08-06
F08-07

XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX

X
RSO E
plikid)

AL IS
WP RALE
AR E
e

Lock Kit

Rubber Jacket,Fuel Tank Prop
Fuel Tank Comp.

Sensor, Fuel Level

Fuel Switch Assy.

Pad,Fuel Tank Cushion
Washer,Flange

55.

171.

o O U1 =

26

74
47
23
75
75

SET
PC
PC
PC
PC
PC
PC

— s o

_ = = =

LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4

F-08
F-08
F-08
F-08
F-08
F-08
F-08

FUEL
FUEL
FUEL
FUEL
FUEL
FUEL
FUEL

TANK
TANK
TANK
TANK
TANK
TANK
TANK



LF2006Y-4 F-09 #i%: FRONT WHEEL

F-09 Fi% FRONT WHEEL

F09-01
F09-02
F09-03
F09-04
F09-05
F09-06
F09-07
F09-08
F09-09
F09-10
F09-11

5

XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX

A AR
HIFEAhRR
Hi%e
AR A A
il
(LN E=
T
oM
TRAN B A
HFW
HBIFR

Tube,Front Wheel
Tire,Front Wheel
Wheel,Front

Disk Comp.,Front Brake
Axle,Front Wheel
Washer,Flange

Speed Counter
Disc-Brake Assy.,Front
Pad Comp.,Front Brake
Lever Comp.,Right Steering Handle
Switch, Brake

109.
112.
38.

11.
106.

-

[\

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

G

=

LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4

F-09
F-09
F-09
F-09
F-09
F-09
F-09
F-09
F-09
F-09
F-09

FRONT
FRONT
FRONT
FRONT
FRONT
FRONT
FRONT
FRONT
FRONT
FRONT
FRONT

WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL



LF200GY-4 F-09-11 Hi#%: FRONT WHEEL (250CC)
F-09-11 Hij%& FRONT WIEEL (250CC)

FO9-TT-01 XXXXXXXX  i#t Py fia Tube,Front Wheel 14.93  pCc 1 Y  LF200GY-4 F-09-TT FRONT WHEEL (250CC)
FO9-TT-02 XXXXXXXX ikt sha Tire,Front Wheel 101.55 pC 1 Y  LF200GY-4 F-09-TT FRONT WHEEL (250CC)
FO9-TT-03 XXXXXXXX it Wheel,Front 104.54  pC 1 Y  LF200GY-4 F-09-TT FRONT WHEEL (250CC)
FO9-TT-04 XXXXXXXX Hiffife 14 Disk Comp.,Front Brake 38.83  PC 1 Y  LF2006Y-4 F-09-TT FRONT WHEEL (250CC)
FO9-TT-05 XXXXXXXX fiéehh Axle,Front Wheel 4.48  PC 1 Y  LF2006Y-4 F-09-TT FRONT WHEEL (250CC)
FO9-TT-06 XXXXXXXX ikt Washer,Flange .49  PC 1 Y  LF200GY-4 F-09-TT FRONT WHEEL (250CC)
FO9-TT-07 XXXXXXXX i 5e Speed Counter 11.05  pC 1 Y  LF200GY-4 F-09-TT FRONT WHEEL (250CC)
FO9-TT-08 XXXXXXXX il Disc-Brake Assy.,Front 106.03  PC 1 Y  LF200GY-4 F-09-1T FRONT WHEEL (250CC)
FO9-TT-09 XXXXXXXX il 1 & 2 J- Pad Comp.,Front Brake 7.47 SET 1 Y  LF2006Y-4 F-09-TT FRONT WHEEL (250CC)
FO9-TT-10 XXXXXXXX #F#i Lever Comp.,Right Steering Handle 7.47 PC 1 Y LF200GY-4 F-09-1T FRONT WHEEL (250CC)
FO9-TT-11 XXXXXXXX #il#hFF% Switch, Brake 2.24  PC 1 Y  LF2006Y-4 F-09-TT FRONT WHEEL (250CC)



LF200GY-4 F-10 J5% REAR WHEEL
F-10 J5% REAR WHEEL

F10-01
F10-02
F10-03
F10-04
F10-05
F10-06
F10-07
F10-08
F10-09
F10-10
F10-11

(¢ 8

XXXXXXXX JG#e i fia
XXXXXXXX J5HE4Ma
XXXXXXXX JG#
XXXXXXXX JGHE 22
XXXXXXXX Bt &
XXXXXXXX Gk
XXXXXXXX S5 5t
XXXXXXXX Gt w2
XXXXXXXX SR et
XXXXXXXX JGH A8
XXXXXXXX J& il 55

10

Tube,Rear Wheel

Tire,Rear Wheel

Wheel,Rear

Rear Wheel Buffer
Sprocket Comp.,Final Driven
Sprocket,Final Driven
Axle,Rear Wheel

Rear Wheel Bush, LH
Sprocket Hub Inner Bush
Rear Wheel Bush, RH

Rear Brake

14.
129.
164.
.48
50.
29.

— N = Ol

46.

93
92
27

78
87
97
49
24
49
30

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

o e e e e e e e e

o s <

LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4

F-10
F-10
F-10
F-10
F-10
F-10
F-10
F-10
F-10
F-10
F-10

REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR

WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL



LF200GY-4 F-10-11 J5#%: REAR WHEEL (250CC)

F10-11-01
F10-11-02
F10-11-03
F10-11-04
F10-11-05
F10-11-06
F10-11-07
F10-11-08
F10-11-09
F10-11-10
F10-T1-11

F-10-11 J5% REAR WHEEL (250CC)
2 3

XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX

Jafe M ia
JakesMIR

Jake

HEHAE

EElC]

JE M B
ELictil
JREIAE
SRR AL

S SRR
JE S A 2 B 4% R

Tube,Rear Wheel

Tire,Rear Wheel

Wheel,Rear

Sprocket Comp.,Final Driven
Collar

Pad Comp., Rear Brake
Axle,Rear Wheel

Rear Wheel Bush, LH

Disk Comp.,Rear Brake

Rear Brake Caliper Plate
Rear Hydraulic Disc Brake Assy

.93
.46
.07
.87

75
47

.97
.49
.36
.41
.58

PC
PC
PC
PC
PC
SET
PC
PC
PC
PC
PC

o e e e e e e e e

o

LF200GY~-4
LF200GY-4
LF200GY-4
LF200GY—4
LF200GY—4
LF200GY—4
LF200GY—4
LF200GY—4
LF200GY—-4
LF200GY—4
LF200GY—4

F-10-11
F-10-11
F-10-11
F-10-11
F-10-11
F-10-11
F-10-11
F-10-11
F-10-11
F-10-11
F-10-11

REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR

WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL
WHEEL

(250CC)
(250CC)
(250CC)
(250CC)
(250CC)
(250CC)
(250CC)
(250CC)
(250CC)
(250CC)
(250CC)



LF2006Y-4 F-11 J5X REAR FORK
F-11 J53 REAR FORK

L
1!

Y- 19

| | o=
A ==
o1 h

F11-01 XXXXXXXX 5 i 2l s A 55 oy 5
F11-02 XXXXXXXX [5G | 5hFF 5
F11-03 XXXXXXXX 4 4 41 58
F11-04 XXXXXXXX P diy
F11-05 XXXXXXXX  J5 2 sk
F11-06 XXXXXXXX J& # S AT
F11-07 XXXXXXXX e S i 5 5
F11-08 XXXXXXXX P YR &
F11-09 XXXXXXXX ik
F11-10 XXXXXXXX B4
F11-11 XXXXXXXX 4 41
F11-12 XXXXXXXX B
F11-13 XXXXXXXX Jeiil| shHF b s (250CC)
F11-14
F11-15 XXXXXXXX  J5 i shigkhe (250CC)

A

3
Return Spring,Rear Brake Pedal
Extension Spring,Rear Brake Switch

Chain Link Guard Shield
Bolt, Rear Fork Pivot
Pedal Comp.,Rear Brake
Rod Comp.,Rear Brake
Adjuster,Drive Chain
Welding Comp.,Rear Fork
Cap,Rear Fork Dust Seal
Chain,Drive

Slider,Drive Chain
Case,Drive Chain

Extension Spring,Rear Brake Switch (250Ct
XXXXXXXX ' J& il 5hist 2 0% (250CC) Return Spring,Rear Brake Pedal (250CC)

Pedal Comp.,Rear Brake (250CC)

[ RN}

68.

22.

[T

19.

o =N o O

PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

—_

— e e e DD DD e e

=

LF200GY-4
LF200GY-4

LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4

F-11
F-11
F-11
F-11
F-11
F-11
F-11
F-11
F-11
F-11
F-11
F-11
F-11
F-11
F-11

REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR
REAR

FORK
FORK
FORK
FORK
FORK
FORK
FORK
FORK
FORK
FORK
FORK
FORK
FORK
FORK
FORK



LF200GY-4 F-12 HESH A%, 45835 #% MUFFLER & AIR CLEANER

F-12 {0

F12-01
F12-02
F12-03
F12-04
F12-05
F12-06
F12-07
F12-08
F12-09
F12-10

1

Y
RS, AR #% MUFFLER & ATR CLEANER

-

XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX

JERRIEAS
TH AR
HAEAA GHARITED
THF A GHA#ERBD
[ 72 B I 75 % iR A D)
HAE
T AR R
HES D B

Air Cleaner Comp.

Element,Air Cleaner

Muffler Assy.,Exhaust

Front Muffler

Rear Section Muffler

Clamp

Muffler Before The Decorative Cover
Exhaust Pipe

Muffler Shroud

Gasket,Exhaust Opening

53.

101.
3L
69.

S

24.
14.

02

AT

55
36
69
24
72
64
93
45

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

— o e e e e e e e e

LF200GY-4
LF200GY~-4
LF200GY~-4
LF200GY—4
LF200GY—-4
LF200GY—4
LF200GY—4
LF200GY—4
LF200GY-4
LF200GY—4

F-12
F-12
F-12
F-12
F-12
F-12
F-12
F-12
F-12
F-12

MUFFLER
MUFFLER
MUFFLER
MUFFLER
MUFFLER
MUFFLER
MUFFLER
MUFFLER
MUFFLER
MUFFLER

AIR
AIR
AIR
AIR
AIR
AIR
AIR
AIR
AIR
AIR

CLEANER
CLEANER
CLEANER
CLEANER
CLEANER
CLEANER
CLEANER
CLEANER
CLEANER
CLEANER



LF200GY-4 F-13 Hi#% ELECTRICAL ELEMENTS

TRICAL ELEMENTS

Dde

F13-01
F13-02
F13-03
F13-04
F13-05
F13-06
F13-07
F13-08
F13-09

KXXXXXXX
KXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX

it
it
LIEN
R
R
EEUELGER
VR A
Re#s
JEE T 5

2 3
|
i
g oo
|
8

Harness,Wire

Battery Assy.

Horn Assy.

Coil Assy.,Ignition

Unit Assy,C.D.I.

Relay Assy.,Starting
Rectifier Regulate Assy.
Flasher

Switch Assy.,Rear Brake

o ¢

w
x

MO oo o N

08
98
17
00
00
00
00
23
24

PC
PC
PC
PC
PC
PC
PC
PC
PC

o e e e e e e

_ o

LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4

F-13
F-13
F-13
F-13
F-13
F-13
F-13
F-13
F-13

ELECTRICAL
ELECTRICAL
ELECTRICAL
ELECTRICAL
ELECTRICAL
ELECTRICAL
ELECTRICAL
ELECTRICAL
ELECTRICAL

ELEMENTS
ELEMENTS
ELEMENTS
ELEMENTS
ELEMENTS
ELEMENTS
ELEMENTS
ELEMENTS
ELEMENTS



LF200GY-4 F-14 Z=42 FRAME

F-14 ZE3% FRAME

F14-01
F14-02
F14-03
F14-04
F14-05
F14-06
F14-07
F14-08
F14-09
F14-10
F14-11
F14-12
F14-13
F14-14

XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX
XXXXXXXX

TR

T A R i B SO
RENHL LA
RENHLATESAR
RENHLGEHER
TR
Paste o% ) i
i A
PEz ki)l

T ) i A
paeyeilE i)
THR&
LRI R iR
& gl

Body Comp.,Frame
Bracket Of Fuel Tank's Decorative Cover
Plate,Upper Engine Hanger
Plate,Front Engine Hanger
Plate,Rear Engine Hanger
Step Assy.Right

Step Assy.Left

Step,Right Pillion

Step Assy.,Right Pillion
Step,Left Pillion

Step Assy.,Left Pillion
Tool Box

Bracket,Battery
Band,Battery

283.

e e A L R e R o S e

78
47
97
49
96
96
97
21
97
21
47
96
24

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

S S O .

eSS SIS S S S e e e

LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4
LF200GY-4

F-14
F-14
F-14
F-14
F-14
F-14
F-14
F-14
F-14
F-14
F-14
F-14
F-14
F-14

FRAME
FRAME
FRAME
FRAME
FRAME
FRAME
FRAME
FRAME
FRAME
FRAME
FRAME
FRAME
FRAME
FRAME



LF200GY-4 Engine Catalog

E—1

%28

H&E{A&. & < Cylinder Block & Cylinder Head

16
16 S 15 @16
15—<= %‘16 S5

Id PartNo PartName Description ORDER QTY Price Unit
E01-01 |1711012210 |S&I3L2H & Cylinder Head Comp. 0 PCS
E01-02  |1711012214 [#X118% Intake Valve Guide 0 PCS
E01-03 |1711012215 |HES|18% Exhaust Valve Guide 0 PCS
E01-04 |1711012110 |SEMAHE Cylinder Block Comp. 0 PCS
E01-05 |1711012121 |SATAARES 343 Cylinder Block Gasket 0 PCS
E01-06 1711012220 | K kZH A A Cylinder Head Gasket 0 PCS
E01-07 |1711012217 |S4T13k3% 3k Cylinder Head Plug 0 PCS
E01-08 |1711012245 |HIk/A %4  |Cylinder Head Cover Gasket, LH 0 PCS
E01-09 |1712015463 |HLyJE M o5 0il Filter Screen Cover 0 PCS
E01-10 |1712017310 |84 Intake Pipe Set 0 PCS
EO1-11 |1711012242 |S413k7c % Cylinder Head Cover, LH 0 PCS
E01-12  |1711034931 | sk £k 2%k Ignition Coil Wire Clamp 0 PCS
E01-13  |1711012237 |AELLIZ4E] (M6x |Bolt M6x 110 0 PCS
E01-14 |GB/T16674 |ME#:M6x 35 Bolt M6x 35 0 PCS
E01-15 |1711012345 |SELERFe4H#PE |Cylinder Bolt Copper Washer 0 PCS
E01-16  |1711012313 | RBNIHLEETEIEEIMS |Cap Nut M8 0 PCS
E01-17  |1711012247 |FL3kA# ORI (7{Cylinder Head Cover O-Ring, LH 0 PCS
E01-18  |1712012216 |F407%U[E (10x 1/Guide O-Ring 10x 1.6 0 PCS
E01-19  |1712017321 |35 0RIREIT (3{Inlet Pipe O-Ring 33.5x 3 0 PCS
E01-20 1712012246 |S.[130%4ME (35x|Valve Cover O-Ring 35x 3 0 PCS
E01-21  |GB/T899 IZHEMEx 35 Bolt M6x 35 0 PCS
E01-22 |GB/T899 PEAM6x 25 Bolt M6x 25 0 PCS
E01-23 |GB/T6178  |#ZEhM6 Nut M6 0 PCS
E01-24 |1711012236 |SHT3k#EE 11T |Cylinder Head Washer II1 0 PCS
E01-25 |1711012318 |A Lk ENM S ({Cylinder Head Cover Dowel Pin 0 PCS
E01-26  |1712012218 |KT3kENifH (10{Cylinder Head Dowel Pin 10x20 0 PCS
E01-27 |GB/T16674 |MEfM6x 20 Bolt M6x 20 0 PCS
E01-28 1712034210 |k{E%E NGK DSEA |Spark Plug ( Ngk D8ea) 0 PCS

Page 1




LF200GY-4 Engine Catalog

Id PartNo PartName Description ORDER QTY Price Unit
E02-01 |1712014730 |#4yh= Valve Stem 0il Seal 0 PCS
E02-02 [1711014113 |/Y%41E Camshaft Bush 0 PCS
E02-03 1711014100 |/“#eih3ERC4HE  [Camshaft Assy 0 PCS
E02-04 |1711014411 |5 14#E Rocker Arm 0 PCS
E02-05  |1711014413 | B2 Rocker Arm Shaft 0 PCS
E02-06  |1711014137 |FC S M%eHI#44R  |Camshaft Stopper 0 PCS
E02-07 |1711014710 |#S1]) Intake Valve 0 PCS
E02-08 [1711014720 |HESI Exhaust Valve 0 PCS
E02-09 |1711014755 || 14Paass Valve Outer Spring 0 PCS
E02-10  |1711014756 |SIIM30% Valve Inner Spring 0 PCS
E02-11 |1711014751 | 19%9% e Valve Spring Retainer 0 PCS
E02-12  |1711014753 |/S|]4bass s Valve Outer Spring Seat 0 PCS
E02-13  |1711014754 |51 /N 3055 ps Valve Inner Spring Seat 0 PCS
E02-14 1711014752 |R |18k Valve Split Cone 0 PAIR
BE02-15  |1712014415 |SJ1IRIERIH 15 484] |[Valve Clearance Adjusting Screw 0 PCS
E02-16  [1712014416 |S[1IAFiEi2EE; |Valve Clearance Adjusting Nut 0 PCS
E02-17 |GB/T819.1 |#E4TM6x 16 Screw M6x 16 0 PCS
E02-18  |1711014410 |#RE 3044 Rocker Arm Assy 0 PCS
E02-19  |1711014162 |#1E A4S Bush Pin 0 PCS
E02-20 1711014160 |4t Hhtl E4H & | Camshaft Bushing Set 0 PCS

Page 1




LF200GY-4 Engine Catalog

E—3 IEBJ4&E5%.

gKEXIEET Timing Chain & Tensioner Device

11
7 kD
4 Q &
!
9 -70
11
12
10
Id PartNo PartName Description ORDER QTY Price Unit
E03-01 [1711014321 |IER} MB)EERE Timing Driven Sprocket 0 PCS
E03-02 [1711014350 |IFR55E2% Timing Chain 0 PCS
E03-03 |1711014500 |7k 248k Tensioner Assy 0 PCS
E03-04 [1711014650 |3k E4Kk Tensioning Plate 0 PCS
E03-05 |GB/T5783 M EM6x 10 Bolt M6x 10 0 PCS
E03-06 |1711014662 |7k 'ZHx3pE Tensioning Plate Washer 0 PCS
E03-07 |1711014661 |3k'ZEhis4] Tensioning Plate Screw 0 PCS
E03-08 [1711014610 |54k Guide 0 PCS
E03-09 |1711014519 |5K'Zae25 531 Tensioner Gasket 0 PCS
E03-10 |GB/T5783 PEFEM6x 20 Bolt M6x 20 0 PCS
E03-11 |GB/T16674 |#EfM6x 20 Bolt M6x 20 0 PCS
E03-12 1711014360 |IERHBE25MRA7ARZE|{Timing Chain Limited Plate Comp. 0 PCS

Page 1




LF200GY-4 Engine Catalog

| |
E-4 AHihFEE Right

|
Crankcase Cover

Id PartNo PartName Description ORDER QTY Price Unit
E04-01 1711011310 |fh#h4EFE4H 4  |Crankcase Cover, RH 0 PCS
E04-02 |1711011319 |45 pli%hm%E 52533 |Crankcase Cover Gasket, RH 0 PCS
E04-03  |1711025911 | %% s % HH il Output Speed Shaft 0 PCS
F04-04 |1711015611 |#HLyHR Dipstick 0 PCS
E04-05 |1711022810 | & & ##EHFF2H A |Clutch Lever Comp. 0 PCS
F04-06 1711022821 |&5& S8 fF 885 |Clutch Lever Spring 0 PCS
E04-07  |1712025913 |#kidfaHifli#4P |Speed Output Shaft Washer 0 PCS
E04-08  |1711022840 |54 288 ihEt |Clutch Lever 0il Seal 0 PCS
E04-09 1712025920 |#%i#fHiflhimE  |Speed Output Shaft 0il Seal 0 PCS
E04-10 |1711027190 |##5h%hhEt Starting Shaft 0il Seal 0 PCS
E04-11 |1711015612 |#Li /< 0% Dipstick 0-Ring 0 PCS
E04-12 1712011318 |45 #H4l#H 25 2 L4 |Crankcase Cover Dowel Pin, RH 0 PCS
E04-13  |1711022825 |&& 888\ #F A Clutch Lever Detent Pin 0 PCS
F04-14 |GB/T16674 |IE#M6x 40 Bolt M6x 40 0 PCS
E04-15 |GB/T16674 |#Ek:M6x 35 Bolt M6x 35 0 PCS
F04-16 |GB/T16674 |IE#M6x 50 Bolt M6x 50 0 PCS
E04-17 |GB/T16674 |#Ek:M6x 25 Bolt M6x 25 0 PCS

Page 1




LF200GY-4 Engine Catalog

I 1 1 I
E-5 #L/AZR. HLHIEESF Oil Pump & Oil Filter

Id PartNo PartName Description ORDER QTY Price Unit
E05-01 |1711015116 |HLyhiZEHh 0il Pump Shaft 0 PCS
E05-02  [1711015100 |[HLyhZE MK 0il Pump Assy 0 PCS
E05-03  |1712015119 |HLME K% 0il Pump Gear Cover 0 PCS
E05-04  [1712015111 |[HLuhZElE 0il Pump Body 0 PCS
E05-05 [1712015112 |MlyhZR =% 0il Pump Cover 0 PCS
E05-06  |1712015420 |HLiHJEiH #5%% 74110i1 Filter Rotator Comp. 0 PCS
E05-07 |1711015121 |MLIMZEMBIES  |0il Pump Driven Gear 0 PCS
E05-08  |1712015114 |HLMIZENEET 0il Pump Inner Rotor 0 PCS
E05-09  |1712015115 |HLIMZESMEET 0il Pump Outer Rotor 0 PCS
E05-10  |1712015410 |HLiMJEiEAR S8  |0il Filter Assy 0 SETS
E05-11  |1712015414 |Hlyhjkisses Filter Cover 0 PCS
E05-12  |1712015431 | i@ e Crankshaft 0il Pipe 0 PCS
E05-13  |1712015432 |ihi#ii@h’E # % |Crankshaft 0il Pipe Spring 0 PCS
E05-14 1712022632 |#1Z% E5hk% 1B {Primary Drive Gear Thrust Washer 0 PCS
E05-15 1712015415 |WLiJEiE8s 6% #1011 Filter Cover Gasket 0 PCS
E05-16  |1711022621 |#1& L5k Primary Drive Gear 0 PCS
E05-17 |GB/T819.1 [#Z4TM6x 30 Screw M6x 30 0 PCS
E05-18  |1712022631 |#]Z% EshN%E L[| Primary Drive Gear Locknut 0 PCS
E05-19  |1712015131 |HLIHZEOFE (9. 4]0-Ring 9.4x 2.4, 0il Pump 0 PCS
E05-20 |GB/T5782  |#E#M5x 20 Bolt M5x 20 0 PCS
E05-21 |GB/T819.1 [#E4TM5x 12 Screw M5x 12 0 PCS
E05-22 |GB/T820 B24TM4x 12 Screw M4x 12 0 PCS
E05-23 1712015413 |HLiMJEH A5 5## K |0il Filter Snap Ring 0 PCS

Page 1




LF200GY-4 Engine Catalog

Id PartNo PartName Description ORDER QTY Price Unit
E06-01  |1711022152 |4 28 KB  |Thrust Washer 0 PCS
E06-02 1711022110 |EA#ESNELHE Drive Disc Set 0 PCS
E06-03 1711022320 |&E&#MBIELAH S [Driven Disc Set 0 PCS
E06-04 1711022330 |&E&#EsI 4 A Drive Plate 0 PCS
E06-05 |1711022341 |B&5 M50 Driven Plate 0 PCS
E06-06 1711022351 |&&8ER Clutch Pressure Plate 0 PCS
E06-07 |1711022361 |B54 2% Clutch Lifter Plate 0 PCS
E06-08  |1711022861 |54 S8HifT Clutch Pusher 0 PCS
E06-09 |1711022371 |E&S& s Clutch Spring 0 PCS
E06-10 |GB/T16674 |ME#:M6x 20 Bolt M6x 20 0 PCS
E06-11  |1711022151 |&EA 2R EEMERE  |Lock Nut 0 PCS
E06-12 1711022372 | & & #sfetE M |Clutch Spline Washer 0 PCS
E06-13  |GB/T276 h7K6003 Bearing 6003 0 PCS
E06-14 1711022310 | &AM s3I Driven Disc Assy 0 PCS
E06-15 1711022100 |EEFEMA S  Clutch Main Body 0 SETS

Page 1




LF200GY-4 Engine Catalog

E—7‘E§H1®1 Magﬁeto

\_30\%
Id PartNo PartName Description ORDER QTY Price Unit
E07-01  |1711011411 |/ dh#msess Crankcase Cover, LH 0 PCS
E07-02 |1711011451 |KJ5#% Rear Cover, LH 0 PCS
E07-03  |1711031280 |fihs £kl Induction Coil 0 PCS
E07-04 1711028100 |fEzh@&#88a |Starting Clutch Assy 0 PCS
E07-05 |1711031110 |WAFMLEE 404 |Magneto Rotor Comp. 0 PCS
E07-06  |1711031210 |#ZHNLEF 44 |Magneto Stator Comp. 0 PCS
E07-07  |1711031912 |#FEALf R LR 2k {Wire Clamp 0 PCS
E07-08 |GB/T70.1 124TM8x 16 Screw M8x 16 0 PCS
E07-09  |GB/T93 FaPEAE ($8)  [Spring Washer @8 0 PCS
E07-10 |1712011412 |WlgL 423 View Hole Plug 0 PCS
E07-11 |1711011431 |A/pis Small Lid, LH 0 PCS
E07-12 1711031311 |WiHENLEEIRE]  |Magneto Locknut 0 PCS
E07-13  |1711031312 |#fFEALEE B R Thrust Washer 0 PCS
E07-14  |1711031102 |#fFNLES ¥ 2% L4 {Magneto Rotor Assy 0 SETS
E07-15 1711011419 |/ f§ili5E o5 % &3 Crankcase Cover Gasket, LH 0 PCS
E07-16 |1712011415 |#22E0%IME Plug 0-Ring 0 PCS
E07-17 1712011414 | WEZFLIHZEORIPE |Watch Hole Plug O-Ring 0 PCS
E07-18  |1711011422 |3 #2Z0%! & 0-Ring 0 PCS
E07-19 |GB/T818 PEETMBx 12 Screw M5x 12 0 PCS
E07-20  |GB/T818 B2ETM5x 30 Screw M5x 30 0 PCS
E07-21 |GB/T5783  |ME#M6x 12 Bolt M6x 12 0 PCS
E07-22 |GB/T16674 |#Z24:M6x 60 Bolt M6x 60 0 PCS
E07-23 |GB/T16674 |MEH#:M6x 25 Bolt M6x 25 0 PCS
E07-24 |1711011421 |id%3E Idler Cover 0 PCS
E07-25 |GB/T16674 |MEH#EM6x 20 Bolt M6x 20 0 PCS
B07-26  |1711035760 |47 8 ~filfi2H 4 |Gear Indicating Connector Comp. 0 PCS
E07-27  |1711035730 |#4f7£k2H & Gear Indicating Wire Harness 0 PCS
E07-28  |GB/T6172.1 |BZEEMIO Nut M10 0 PCS
E07-29 |GB/T16674 |ME4#:M6x 55 Bolt M6x 55 0 PCS
E07-30  |GB/T16674 |#Z#:M6x 40 Bolt M6x 40 0 PCS

Page 1




LF200GY-4 Engine Catalog

F-8 Hi4M%H Crankcase

Id PartNo PartName Description ORDER QTY Price Unit
E08-01 |1711011110 |45 fhfmsEsH & Crankcase Comp., RH 0 PCS
E08-02  |1711011119 | ifli4fss 34 Crankcase Gasket 0 PCS
E08-03 |1711011210 |/ dhfmsEsH& Crankcase Comp., LH 0 PCS
E08-04 |1712015463 |HLiyEM o5 0il Filter Screen Cover 0 PCS
E08-05  |1712015450 |HLiMIEM L& 0il Filter Screen 0 PCS
E08-06 |1712015461 |HLyHIJE M 855 0il Filter Screen Spring 0 PCS
E08-07 |1712020152 |h#&hia k<& Crankcase Exhaust Pipe 0 PCS
E08-08  |1712020153 |ihi#i#H)k <% |Crankcase Exhaust Pipe Clip 0 PCS
E08-09 |1711022824 |&-& #8142 |Clutch Cable Adjusting Stay 0 PCS
E08-10 [1711012342 |SHTHEHEA Cylinder Stud A 0 PCS
E08-11 |1711012343 |S4TH2#:B Cylinder Stud B 0 PCS
E08-12  |1712024190 |24yt (14x {Gearshift Shaft 0il Seal 14x28x7 0 PCS
F08-13  |1712015462 |HLIMJEM 250 (0il Filter Screen Cover O-Ring 35.5x3 0 PCS
E08-14 |GB/T16674 |MEH#:M6x 60 Bolt M6x 60 0 PCS
E08-15 [1712011118 |mli#li4d s& fr ey Crankcase Dowel Pin 10x 14 0 PCS
E08-16 |GB/T16674 |MEH#:M6x 50 Screw M6x 50 0 PCS
E08-17  |GB/T290 VE%T il &KHK 152312 |Bearing HK152312 0 PCS
E08-18  |1711031928 |HAHIMLZEA MK |Magneto Wire Harness Stopper 0 PCS
E08-19 |GB/T5783  [#EkM6x 12 Bolt M6x 12 0 PCS

Page 1




LF200GY-4 Engine Catalog

E-9 BFi%l. ;&2 Crankshaft & Piston

15 2
16
?17
e
4
?
3
Id PartNo PartName Description ORDER QTY Price Unit
E09-01 1711013100 |#hFREMTHE Crankshaft & Connecting Rod 0 SETS
E09-02 |1711013300 |i&EZEIRL Piston Ring Set 0 SETS
E09-03 |1711013211 |i%%% Piston 0 PCS
E09-04 |1711013221 |/&H2E4Y Piston Pin 0 PCS
E09-05 |1711013131 |&AF Connecting Rod 0 PCS
E09-06  |1711013121 |kl Crankshaft, RH 0 PCS
E09-07 |1711013111 |/ s Crankshaft, LH 0 PCS
E09-08  |1712013141 |fhiAnsy Crankshaft Pin 0 PCS
E09-09 |1711014311 |IER E35E4 Timing Drive Gear 0 PCS
E09-10  |1712013118 | fifidrf 5 gt Crankshaft Woodruff Key 0 PCS
E09-11  |1711013170 | i Gk Crankshaft Bearing, RH 0 PCS
E09-12  [1711013160 |t fhk Crankshaft Bearing, LH 0 PCS
E09-13 |1712013150 |iEHF ALK Connecting Rod Big End Bearing 0 PCS
E09-14 |1712013222 |i&ZER4H4 M Piston Pin Circlip 0 PCS
E09-15 |1711013311 |JHZEH (—) Piston Ring I 0 PCS
E09-16 |1711013312 |JHZEH () Piston Ring II 0 PCS
F09-17 11711013320 |33k & 3-Piece 0il Ring 0 PCS

Page 1




LF200GY-4 Engine Catalog

E-10 Ez12=8& Transmission Device

Id PartNo PartName Description ORDER QTY Price Unit
E10-01 [1711023600 |FEHiZH4& Mainshaft Assy 0 PCS
E10-02 |1711023700 |@l4hal& Countershaft Assy 0 PCS
E10-03  |1711023611 |3:%# Mainshaft 0 PCS
E10-04  [1711023771 |EI% Countershaft 0 PCS
E10-05 1711023710 |E5H—F4i%E2H A Countershaft First Gear 0 PCS
E10-06 |1711023712 |ElHh—4i5% 412 |Countershaft 1st Gear Bush 0 PCS
E10-07 1711027223 |f@shid#friiie+t£E |Starting Mid-Gear Bush 0 PCS
E10-08 |1711023621 |F&h—AR4ik%e Mainshaft Second Gear 0 PCS
E10-09 |1711023721 |F%i—t4di%e Countershaft Second Gear 0 PCS
E10-10 [1711023631 |FHi=4tk% Mainshaft Third Gear 0 PCS
E10-11 |1711023731 |@l&h=H4tk% Countershaft Third Gear 0 PCS
E10-12  |1711023641 |FEHhPURs ¥4 Mainshaft Fourth Gear 0 PCS
E10-13  |1711023741 |@|%&hPUtyisie Countershaft Fourth Gear 0 PCS
E10-14 [1711023651 |FHhFp4i%e Mainshaft Fifth Gear 0 PCS
E10-15 |1711023751 |@l4h itk Countershaft Fifth Gear 0 PCS
E10-16  |1711027230 |3 \FhiEe4l & |Starting Driven Gear Comp. 0 PCS
E10-17 1711027220 |#3hid#riidesH & |Starting Mid-Gear Comp. 0 PCS
E10-18 |1712022711 |#iHi%E4e Output Sprocket 0 PCS
E10-19 1711023674 |4l Mainshaft Washer 0 PCS
E10-20  |1711027224 |#ahidrise il |Starting Mid-Gear Washer 0 PCS
E10-21 |1711023773 |E|#h#AE (—)  |Countershaft Washer 0 PCS
E10-22  |1711027233 |#Esh \shikide 8 |[Washer 0 PCS
E10-23  |1711023774 |FI%h#k (=)  |Countershaft Washer II 0 PCS
E10-24 1711023675 |EHATE8EEE  |Mainshaft Spline Washer 0 PCS
E10-25 1711023672 |3 s itk 44 Circlip 0 PCS
E10-26  |1711023790 |&l4himiE (20x 34:0il Seal 20x 34x 7 0 PCS
E10-27 |GB/T5783  |#E#:M6x 10 Bolt M6x 10 0 PCS
E10-28 1712022712 |f#iHiE4e [ e |Sprocket Locating Plate 0 PCS
E10-29 |GB/T276 %6106 Bearing 6106 0 PCS
E10-30 |GB/T276 7K 6204 Bearing 6204 0 PCS
E10-31 |GB/T276 #6202 Bearing 6202 0 PCS

Page 1




LF200GY-4 Engine Catalog

E-11 #zhfhStarting Shaft

Id PartNo PartName Description ORDER QTY Price Unit
E11-01 |1711027100 |#Esh%E K Starting Shaft Assy 0 SETS
E11-02  |1711027135 |#23h%h0%IE (11.4Starting Shaft 0-Ring 11.8x 2.65 0 PCS
E11-03  |1711027150 |#Eshih#CH S Starting Gear Comp. 0 PCS
E11-04 |1711027113 |j#e Ratchet 0 PCS
E11-05 |1711027111 |#zhih Starting Shaft 0 PCS
E11-06 |1711027115 |{Czhfhmass Starting Shaft Spring 0 PCS
E11-07 |1711027120 |§f%cs35REsH4  |Ratchet Spring Seat Comp. 0 PCS
E11-08 |1711027118 |#&zh[alfrsdeE Starting Torsion Spring 0 PCS
E11-09 [1711027119 |{zhHhHHFT Starting Shaft Sleeve 0 PCS
E11-10 |1711027117 |#2zhkhs4 %6 Starting Shaft Spring Seat 0 PCS
E11-11  |1711027134 |5 R4 |Starting Shaft Screw 0 PCS
E11-12  |1711027114 |#shfh#mE (—) |Starting Shaft Washer I 0 PCS
E11-13 1711027141 |{@zhfl#4k (=) |Starting Shaft Washer IT 0 PCS
El1-14 |GB/T8941.1 |#4l& (4 16) Circlip 16 0 PCS
E11-15  [1711027142 |#EEzhihsfrEs4P  |Circlip 0 PCS

Page 1




LF200GY-4 Engine Catalog

E-12 T445#1#) Gearshift Device

Id PartNo PartName Description ORDER QTY Price Unit
E12-01  [1711024100 |A544%Hh 5 A% Gearshift Shaft Assy 0 SETS
E12-02 1711024411 |[#X (—) Fork I 0 PCS
E12-03  |1711024412 |#X (=) Fork 11 0 PCS
E12-04 1712024421 |35A4$k S Fork Shaft 0 PCS
E12-05 |1711024413 |#X (=) Fork III 0 PCS
E12-06  [1711024221 |Ag8$4% Gearshift Cam 0 PCS
E12-07 1711024310 |#4fiEfifR4HA  |Gear Setting Plate Comp. 0 PCS
E12-08 |1711024323 |EAIAR5HE Limit Block Torsion Spring 0 PCS
E12-09 |1711024110 |Z5R4%hH S Gearshift Shaft Set 0 PCS
E12-10  |1711024121 |ZR43kR Gearshift Shifter 0 PCS
E12-11  |1711024122 |A5R43R AR B0 5% Shifter Spring 0 PCS
E12-12 1711024123 |ZF4HHIA7#35  |Gearshift Shaft Return Spring 0 PCS
E12-13 |1711024211 |ZSH4 % Gearshift Drum 0 PCS
E12-14 1712024124 |48R4%h 4| Gearshif Shaft Washer 0 PCS
E12-15 |GB/T5783  |#E#:M6x 20 Bolt M6x 20 0 PCS
E12-16 |1711035761 |$4f7 & ~es Gear Indicating Pin 0 PCS
E12-17  |GB/T894.1 |#tE$4ME ($12) |Circlip 12 0 PCS
E12-18  |GB/T894.1 |#E$4[E ($14) |Circlip 14 0 PCS
E12-19 |GB/T5783 |24 M6x 35 Bolt M6x 35 0 PCS
E12-20  |1711024210 |ZFA4 Y404 & Gearshift Drum Comp. 0 PCS
E12-21  |1711035762 |[#4{ Bn4##  |Spring 0 PCS
E12-22 1712024222 |AFR4%E S8 r 84 Gearshift Cam Pin 0 PCS

Page 1




LF200GY-4 Engine Catalog

~

Q - )

& < |

=) Q —

171 W, w2
— cclind B \
.\ LAl =

Id PartNo PartName Description ORDER QTY Price Unit
E13-01 |1712016100 |4kJi#e i ik Carburetor Assy 0 PCS

Page 1




LF200GY-4 Engine Catalog

E — 14 THFF. =T Cearshift Pedal & Starting Arm
%/6

.
12
T )]
R
£=] —4.1f
- —

Id PartNo PartName Description ORDER QTY Price Unit
E14-01  |1712024700 |ZFR44F 5 Gearshift Pedal Assy 0 PCS
E14-02  [1712024711 |BRIAFRE Gearshift Pedal Rubble Boot 0 PCS
E14-03  |1712024720 |BRHFIEEEA S |Gearshift Pedal Weldment 0 PCS
E14-04 |GB/T5783  |#E#:M6x 20 Bolt M6x 20 0 PCS
E14-05 |1711027700 |#Bh#F 5K Starting Arm Assy 0 PCS
E14-06  |1711027713 |EHEITIRE Starting Arm Assy Rubber Boot 0 PCS
E14-07 |GB/T896 486 Circlip 6 0 PCS
E14-08  |1711027715 |#C 54 Starting Arm Pin 0 PCS
E14-09 |1711027714 |EshFFo8Es Starting Arm Assy Spring 0 PCS
E14-10 |GB/T308 NERS Steel Ball 8 0 PCS
El14-11 |1711027712 |#5hEsFFHEk Starting Arm Assy Joint 0 PCS
E14-12  |1711027711 |{&3hEsHF Starting Arm 0 PCS
E14-13  IGB/T5783  |IE#:M8x 40 Bolt M8x 40 0 PCS

Page 1




LF200GY-4 Engine C

atalog

E-15 B35 Electric Element

1§78

8
3_
. WG
5 2
Cf;f’ 4 | [ ~ N
=S

Id PartNo PartName Description ORDER QTY Price Unit
E15-01 |1712031600 | M & iE 5 Voltage Regulator 0 PCS
E15-02 |1712034400 |/ k¥l Ignition Controller 0 PCS
E15-03  [1712034500 |5 k25 Tgnition Coil 0 PCS
E15-04 |GB/T5783 I HEM6x 20 Bolt M6x 20 0 PCS
E15-05 |GB/T93 FRE 6 Spring Washer (®6) 0 PCS
E15-06 |GB/T97.1 P86 Washer (®6) 0 PCS
E15-07 |GB/T818 YEET M6x 25 Screw M6x 25 0 PCS
E15-08 1712034600 |#E#h4k i e Starting Relay 0 PCS

Page 1




LF200GY-4 Engine Catalog

E—16 #zhEHBF1 Starting Motor

7 ©—5 "
5
2 8
3
//&% <
O ° 5 ©—> 1
I 7
Id PartNo PartName Description ORDER QTY Price Unit
E16-01 [1711034700 |#2zhE MR Starting Motor Assy. 0 PCS
E16-02  |1711028310 |X{EEUAFE (—) ZH£Dual-Gear Comp. I 0 PCS
E16-03  |1711028331 |[XUkiki%e (=)  |Dual-Gear Comp. II 0 PCS
E16-04 |1711028150 |#Ezh@ & asihfedl|Starting Clutch Gear Comp. 0 PCS
E16-05 |1711028312 |XUHE 1k #E 44 Dual-Gear Washer 0 PCS
E16-06  [1711028320 |X(Ekikifehhizl4  |Dual-Gear Shaft Comp. 0 PCS
E16-07 |GB/T290 eI A&HK101410 [Needle Bearing Hk101410 0 PCS
E16-08 |1711034781 |&E3hAlZ3HEE  |Starting Motor Mounting Sleeve 0 PCS
E16-09 1711028172 | & 28ihFe#|Starting Clutch Gear Washer 0 PCS

Page 1




LF200GY-4 Engine Catalog

E-17 £E4L# AFULL SET OF GASGETS

oo P E1-8
'O E1-6 —E4-2
e 0_53—9

Id

PartNo PartName Description

ORDER QTY

Price

Unit

E17-01 (El

17110QT001 | & B4 A Full Set Of Gaskets

SETS

Page 1




LF200GY-4 Engine Catalog

E-18 £EZ$IE A FULL SET OF 0-RINGS

O O Qe

-E1-20

1— O_H 17 -E5-19

<:::::> <::>£1-18
-E7_18 O_E8—13 O—E7_17

Id PartNo PartName Description ORDER QTY Price Unit
E18-01 (E117110QT002 |4E 55 %} 4 A Full Sets Of O-Rings 0 SETS

Page 1




LF200GY-4 Engine Catalog

E-19 £F&h$t A FULL SET OF OIL SEALS

E4-8 E4-9 E4-10
1= E10-26
E8-12
Id PartNo PartName Description ORDER QTY Price Unit
E19-01 (E417110QT003 | 4= yidt A Full Set Of 0il Seals 0 SETS

Page 1




LF200GY-4 Engine Catalog

E-20 £E%h# A FULL SET OF BEARINGS

"\ _E10-29 @ -10-31

e_E16—7

Id

PartNo

PartName

Description

ORDER QTY

Price

Unit

E20-01 (E€

17110QT004

B R

A Full Set Of Bearings

SETS

Page 1




	2019-10 Body Catalog 200 - 00
	2019-10 Body Catalog 200 - 01
	2019-10 Body Catalog 200 - 02
	2019-10 Body Catalog 200 - 03
	2019-10 Body Catalog 200 - 04
	2019-10 Body Catalog 200 - 05
	2019-10 Body Catalog 200 - 06
	2019-10 Body Catalog 200 - 07
	2019-10 Body Catalog 200 - 08
	2019-10 Body Catalog 200 - 09
	2019-10 Body Catalog 200 - 10
	2019-10 Body Catalog 200 - 11
	2019-10 Body Catalog 200 - 12
	2019-10 Body Catalog 200 - 13
	2019-10 Body Catalog 200 - 14
	2019-10 Body Catalog 200 - 15
	2019-10 Body Catalog 200 - 16
	2019-10 Body Catalog 200 - 17
	2019-10 Engine Catalog 200 - 01
	2019-10 Engine Catalog 200 - 02
	2019-10 Engine Catalog 200 - 03
	2019-10 Engine Catalog 200 - 04
	2019-10 Engine Catalog 200 - 05
	2019-10 Engine Catalog 200 - 06
	2019-10 Engine Catalog 200 - 07
	2019-10 Engine Catalog 200 - 08
	2019-10 Engine Catalog 200 - 09
	2019-10 Engine Catalog 200 - 10
	2019-10 Engine Catalog 200 - 11
	2019-10 Engine Catalog 200 - 12
	2019-10 Engine Catalog 200 - 13
	2019-10 Engine Catalog 200 - 14
	2019-10 Engine Catalog 200 - 15
	2019-10 Engine Catalog 200 - 16
	2019-10 Engine Catalog 200 - 17
	2019-10 Engine Catalog 200 - 18
	2019-10 Engine Catalog 200 - 19
	2019-10 Engine Catalog 200 - 20

